
REPORT TO THE WATER RESEARCH COMMISSION

ARTIFICIAL WETLAND USE FOR WASTEWATER TREATMENT

THEORY, PRACTICE AND ECONOMIC REVIEW

by

A WOOD
P PYBUS

Stewart Scott Inc.
Consulting .Engineers and Town Planners

and

Division for Water Technology
CSIR

WRC REPORT NO. 232/1/93 PRETORIA
ISBN 1 86845 022 8 DECEMBER 1992



ARTIFICIAL WETLAND USE FOR WASTEWATER TREATMENT

THEORY, PRACTICE AND ECONOMIC REVIEW

Prepared for the

Water Research Commission

by

Stewart Scott Inc.
Consulting Engineers and Town Planners

and

CSIR
Division for Water Technology

Project Leader Project Team Editorial Committee

Dr A Wood Dr L C Hensman Mr C Chapman

Miss M Rowley Mr A L Batchelor

Mr P J Pybus Dr K Rogers

[...]
vegetation and weathering

Direct testing of soil in its original position -
pumping tests. Reliable if properly conducted.
Considerable experience required.

Constant-head permcameter. Little
experience required.

Falling-head
permcameter. Reliable.
Little experience
required.

Computation from grain-size
distribution. Applicable only to clean
cohesionless sands and gravels.

Falling-head
permcameter.
Unreliable. Much
experience required.

"Impervious" soils, eg
homogeneous days
below zone of
weathering

Falling-head permcameter.
Fairly reliable. Considerable
experience necessary.

Computation based
on results of
consolidation tests.
Reliable. Considerable
experience required.



44

6. MANAGEMENT STRATEGIES OF THE SYSTEMS

6.1 Management of the Systems

For the treatment of domestic or industrial effluents in natural or artificial wetlands some

form of management and control is required. This should, wherever possible be so

designed as to complement and enhance the natural wetland function and allow natural

processes to accomplish the desired result Rogers (1985) identifies three mam

management spheres.

i) Control of hydrology

ii) Control of vegetation

iii) Control of wastewater quality.

6.1.1 Control of Hydrology

i) Controlled flushing, to restrict detrimental impact on receiving waters of nutrient
release directly or subsequent to chemical treatment

ii) Outflow regulation, to control depth, velocity and retention time in the system.

iii) Modifications within the wetland, to reduce short circuiting and improve overall
flow distribution, via shallow channels, levees and ponds within the system.

iv) Input regulation, to improve distribution of influent throughout the wetland and
reduce localized loading conditions and flow regimes.

6.1.2 Control of Vegetation

The plant species established in a wetland system influence treatment capacity in terms

of degree of oxygenation of the root zone generated by the reeds, nutrient uptake, and

release, evapotranspiration, root/rhizome proliferation influencing wastewater filtrationy

flow regime through the system and penetration of the media to improve infiltration and

subsurface treatment



45

Management can involve:

(1) Harvesting by cutting or dredging to control species development diversity,

positioning and dominance. Nutrients assimilated are also removed from the

system by harvesting though the effect of this on total nutrient removal is limited.

(2) Burning provides the same control as harvesting, though nutrients may be released

back into the water body, and the conservation and ecological aspects of the

natural wetland are seriously affected.

Both these techniques also remove carbon from the system which provides the energy

source for important reactions such as denitrification and sulphate reduction. The removal

of the surface layer also influences evapotranspiration, as well as the composting process

which assist in controlling temperature below surface.

(3) Selective seeding and planting of candidate species will influence the natural

development of the wetland and provide more controlled sites for wastewater

treatment within the ecosystem.

(4) Herbicidal and insectiddal treatment to control the development of undesirable

weed spedes, algae, and aphids etc.

(5) Hydrologjcal manipulation will also influence the development of the vegetation

and spedes diversity.

6.1.3 Wastewater Quality Control

The wastewater quality in terms of organic loading and presence of potential ecological

toxins significantly influence the operation and effidency of a natural or artifidal wetland

as a treatment option.

By manipulation of the wastewater quality the effectiveness of the wetland can be

improved.



46

1. Pretreatment to reduce organic solids and toxins concentrations

septic tanks

anaerobic lagoons

facultative ponds and High Rate Algal Ponds

anaerobic digesters

conventional secondary treatment

screening

chemical treatment especially for phosphorous and heavy metals.

2. Alteration of wastewater pH status via chemical addition directly to the wastewater

or incorporation of buffering capacity in the form of limestone rip-rap influent

channels or media. Algal photosynthesis can cause significant changes in

wastewater pH associated with CO2 abstraction and shift in the bicarbonate

balance into the high alkaline (up to pH 11) in pond systems associated with

artificial wetlands, or on surface loaded designs, whilst denitrification can produce

alkanility though not in direct balance with that destroyed by nitrification.

3. Alteration of wastewater O2 status via the various pretreatment options, as well as

mechanical aeration, or physical aeration created from water drops and open

ponds where algal photosynthesis can produce supersaturated oxygen

concentrations (>20 mg/1)

4. Addition of silt, ash, soil or peat to wastewater to improve adsorption of nutrients

(N & P) toxins, heavy metals and pathogens and influence the flow regime in the

system.

Alternatively, such materials may be incorporated as a pretreatment essentially filtering

stage prior to the wetland.



47

7. SCOPE

Financial and economic analyses have been conducted to compare the following systems:

7.1 Treating raw and pre-treated raw sewage

(a) Conventional extended aeration activated sludge.

(b) Oxidation ponds incorporating anaerobic, facultative and maturation lagoons.

(c) Constructed wetlands with anaerobic pre-treatment ponds.

7.2 Constructed wetlands for the removal of nutrients from secondary treated
activated sludge plant and biofilter effluents

7.3 Constructed wetlands for suspended solids removal and "polishing" of oxidation
pond effluents



PART I I : ECONOMIC REVIEW



48

8. ALTERNATIVE SYSTEMS

8.1 Alternative Systems Treating Raw and Pre-treated Raw Sewage

Two designs of a sewage treatment works capable of producing an effluent in accordance

with the General Standard (Water Act No 54/1956) are compared. It is assumed that the

effluent from these works may be discharged to a receiving stream where Special

Standards are not compulsory. A third design of oxidation ponds has also been

undertaken for comparative purposes. Effluent from a pond system would not comply

with the required standards and should be irrigated and not discharged to a public stream.

Design Examples

Design criteria are still tentative and there is no certainty that the desired effluent quality

will be achieved. The design examples below should be followed for the methodology and

not for the actual sizing of the beds.

The designs are for a contributing population of 5 000 population equivalents (p.e.) being

representative of a small community. The total flow of 750 m3d"! is based on a unit flow

of 150 Jc'M"1. A unit Chemical Oxygen Demand (COD), contribution of 120 g c'M"1 and of

Total Kjeldahl Nitrogen (TKN) of 10 g ĉ d"1 has also been assumed. A COD:BOD ratio of

2,0 has been used.

The sewage flow and characteristics are as below:

How 5000 p.e. @ 150 I cMA 750 m3dJ

COD 5000 p.e. @ 120 g ĉ d"1 500 kg COD d'1

Concentration 667 kg m./"1

TKN 5000 p.e. @ 10 g cMA 50 kg TKN d'1

Concentration 67 mg I'1

BOD Load 250 kg.d"1

Concentration 333 mg./"1

It is assumed that all the works will be constructed near the coast on land with a gentle

slope. Good founding conditions are assumed without significant rock or hard material

being encountered.



49

The three alternatives are described below. The design details and assumptions are

outlined in the Annexure.

(a) Conventional Extended-Aeration Activated Sludge

This system accords with current sewage treatment practice for small works where

compliance with the General Standard is obligatory and is designed in general accordance

with the criteria published by the Water Institute of Southern Africa.

The works are illustrated schematically in Diagram 1.

Raw sewage entering the system will receive preliminary treatment in the inlet works

comprising a manually raked bar screen, two constant velocity horizontal flow grit

channels and a measuring flume. The flume will be equipped with a flow meter having

a rate of flow indicator and a totaliser. A basic shelter will be provided over the screens

to provide the attendant with some protection from sun, rain and wind.

After the inlet works the screened and degritted sewage will pass to an aeration basin of

1 244 m3 total effective volume with an hydraulic residence time of 36 hrs. The reactor will

be rectangular in plan with small vertical walls, sloping sides and horizontal floor. Two

platform mounted low speed surface aerators of 11 kW nominal rating each will be

provided.

A single Dortmund type tank with a diameter of 10,0 m will be used. At the design peak

rate of flow of 94 m3.h"1 the upflow rate will be 1,19 rn.ii1. At the design MLSS of

3,73 kg.m"3 this gives a sludge flux of 7,61 kg.m^.h"1 which is satisfactory. The maximum

rate of pumping for the return activated sludge will be 20 l/s.

Clarified effluent will be chlorinated with a vacuum chlorinator system supplied by a gas

bottle. A small shelter will be provided to protect the gas bottles from the elements. The

chlorinator and service water will be housed in a separate cubicle. A chlorine contact tank

providing 1 h retention at average daily flow will be constructed. Final effluent will

gravitate to the receiving stream.



11.6 m DIA CLAR1FIER WITH
MECHANICAL ROTATING BRIDGE

1120 m> AERATION BASIN
WITH 2 MECHANICAL ISkW
AERATORS AND 2 BRIDGES

INLEI WORKS DIAGRAM No i
CONSISTS OF ;

2 SETS OF 5CREENS
Z GRIT CHANNELS
MEASURING FLUME WITH ELECTRONIC FLOW METER
SHELTER C'VER SCREENS

3 2 m i CHLORINE CONTACT TANK
WITH CHLORINATION EQUIPMENT
WITH CHLORINATION ' -

JE~I
/ J RETURN ACTIVATED

WA5TE ACTIVATED
SLUDGE PUMPS

ADMINISTRATION SWITCHROOH
AND STOREROOM BUILDING

SLUDGE LAGOONS
2 No. OFF

BASE DIMENSIONS • 3 . 4 5 * 11.5 m
EMBANKMENT DIMENSIONS =: 41,5 x e,5n\
D = 1,5 m

SECTION THROUGH AERATION BASIN

3 0 0 mm FREEBOARD J

PLAN OF WORKS

75 mm THICK CONCRETE
EROSION PROTECTION
AROUND EMBANKMENT

SECTION THROUGH LAGOON EMBANKMENT ACTIVATED SLUDGE PLANT



51

Waste activated sludge will be pumped directly from the aeration basin by means of two

self priming centrifugal pumps, operating on timers. At the design sludge age of 25 days,

53 m3 of mixed liquor will be wasted daily to two storage lagoons of 820 m3 nominal

volume each. The lagoons will be of earth embankment construction with a concrete

apron slab cast at the water line. Each lagoon will provide approximately one year's

sludge storage. Supernatant from the lagoons will gravitate back to the aeration basin.

A small building of approximately 90 m2 will be provided to accommodate switchgear,

equipment store, operator's room and a wash room.

No provision is made for surfaced roads and landscaping other than surface grading,

terracing and grassing of embankments. The main site will be security fenced and cattle

fencing provided around the sludge lagoons.

The works are illustrated schematically in Diagram 1.

(b) Oxidation Pond System

This system incorporates the typical anaerobic/facultative/maturation pond arrangement

for the treatment of raw domestic sewage. The design of the ponds is generally in

accordance with design criteria of the Watertek Division of CSIR. The works are

illustrated schematically in Diagram 2.

The inlet works will be constructed as for the extended aeration plant and will include bar

screens and a measuring flume but not grit channels. As it is assumed that no power is

available on site for this system a mechanically operated flow meter will be installed. The

shelter over the screens, as previously proposed will be extended to include an implement

store and toilet cubicle. The total area of the building would be approximately 30 m2. No

other buildings will be provided on site.

Two anaerobic ponds will be provided with a nominal liquid depth of 4,5 m and a nominal

volume of 1 890 m3 each. Both ponds combined will provide a hydraulic space time of

5 days at the average daily flow. A system of inlet pipework will enable either pond to

be isolated for cleaning and maintenance. The anaerobic ponds, as with the other ponds

in the system, will be constructed with embankment slopes of 1:3 and would be concrete

lined at water level.



UIMVjnMM

INLET WORKS
CONSISTS OF:

2 SETS OF SCREENS
2 GRIT CHANNELS
MEASURING FLUME
SHELTER. TOOL SHED B TOILET

FACULTATIVE PONDS
Z No OFF
D = l . lm
MID DEPTH AREA = 7 3 3 0 m* I EACH)
RETENTION = 21,5 d t EACH I

MATURATION PONDS

4 No OFF
D =. 1.5 m
MID DEPTH AREA a 2 500 m* { EACH )
RETENTION TIME = 5 d I EACH I

ANAEROBIC PONDS

2 No OFF
D = 4,5mZ
MID DEPTH AREA = 417 m2( EACH J
RETENTION TIME = 5 d ( EACH )

PLAN OF WORKS

EFFLUENT

TO IRRIGAVION

LEGEND

PIPEWORK
MANHOLE
OUTLET WEIR BOX

CATTLE FENCE
— SECURITY FENCE

,N.G.L.

75 mm THICK CONCRETE
EROSION PROTECTION
AROUND EMBANKMENT 30Omm FREEBOARD

TYPICAL SECTION THROUGH POND EMBANKMENT



53

Two facultative ponds will be constructed in parallel with a mean liquid depth of 1,2 m

and a surface area of 4 050 m2 each. The total hydraulic space time would be 15,4 days

at an estimated organic loading rate of 220 kg BOD^a/d for a mean minimum water

temperature of 15°C. The ponds would be constructed such that either may be removed

from service for cleaning or both may be operated in series as required.

Four maturation ponds with a liquid depth of 1,2 m and a surface area of 1 700 m2 each

will be provided. The hydraulic space time in each pond will be approximately 3 days at

the average design flow. Effluent from the maturation ponds will be irrigated to land and

will not be chlorinated. No provision has been allowed in the scheme for any irrigation

facilities such as pipework or diesel engine driven pumps as may be required.

The entire site will be cattle fenced with a small section of security fencing around the

inlet works and implement store.

(c) Constructed Wetlands with Anaerobic Pre-treatment Ponds

The inlet works, implement store and toilet facilities would be the same as that previously

proposed for the pond system treating raw sewage.

After screening and metering the flow would be divided equally between two anaerobic

ponds. Both ponds will have a liquid depth of 4,5 m and a nominal volume of 1 890 m3.

The combined hydraulic residence time would be 5 days at the average flow rate of 750 m'
3,d"1. The ponds will be constructed with earth embankments, unlined, with a concrete

apron at the water line all as previously described for the pond system.

Anaerobically pre-treated sewage will gravitate to a system of four artificial wetlands, each

with a bed surface area of 4 250 m1 The loading on the combined beds would be 75 J/m"

^d"1 and 150 kg BODg/ha^.d'1 for average hydraulic and organic load respectively. The

beds will be constructed with earth embankments with concrete aprons to a level of

300 mm below the bed surface. It is assumed that sub-surface permeability and water

table depth are such that an impermeable lining is not required.

The inlet zone will be constructed with a concrete channel across the full width of the

beds with 'V notch weirs to ensure even distribution of influent The channel will



54

discharge over an inlet trench approximately 1,0 m wide by 0,6 m deep filled with 50 to

100 mm crushed stone.

The bed media will be imported gravel graded 19 mm to 12 mm and will be 600 mm

nominal depth. The beds will be constructed with a horizontal base. The beds would be

planted with rhizomes of common reed (Phragmites australis) at a density of 2 rhizomes/m2.

The outlet zone will comprise a stone filled trench (50 to 100 mm stone) approximately

1,0 m wide with a 150 mm diameter submerged collector drain. The collector drain in each

bed will discharge to an outlet control structure incorporating an adjustable weir to vary

the liquid level in the bed. The interconnecting pipework and distribution pipework for